
Pre-qualification Document for 
Procurement of: 

Design, Construction and Operation of the Expansion and Upgrade of 
Al-Ghadir Wastewater Treatment Plant Project- Phase I 

Invitation for Prequalification No.: N/A 

[ICB or] ICB/MC No.: N/A 

Project: Improvement of Wastewater Management and Sanitary Services in 
Al Ghadir Drainage Basin 

Employer: Council for Development and Reconstruction (CDR) 

Fund:  Islamic Development Bank (IsDB) 

Country: Republic of Lebanon 

Issued on: October 2024





 i 

Contents 

Prequalification Document for Procurement of Works 
 
PART 1 – Pre-qualification Procedures ..................................................................................... 1 
[...]
the actions of another party; 

iv. “coercive practices” is impairing or harming, or threatening to impair or 
harm, directly or indirectly, any party or the property of the party to 
influence improperly the actions of a party; and 

v. “obstructive practice” is deliberately destroying, falsifying, altering, or 
concealing of evidence material to the investigation or making false 
statements to investigators in order to materially impede an IsDB 
investigation into allegations of a corrupt, fraudulent, coercive, or collusive 
practice; and/or threatening, harassing, or intimidating any party to prevent 
it from disclosing its knowledge of matters relevant to the investigation or 
from pursuing the investigation; or acts intended to materially impede the 
exercise of IsDB inspection and audit rights provided for under Paragraph 
1.39(e) below. 

b) will reject a Bid for award if it determines that the Bidder recommended for award, 
or any of its personnel, or its agents, or its sub-consultants, sub-contractors, service 
providers, Suppliers and/or their employees, has, directly or indirectly, engaged in 

                                                 
1 3 In this context, any action taken by a Contractor or Consultant or any of its personnel, or its agents, or its sub-
consultants, sub-contractors, service providers, Suppliers, and/or their employees, to influence the selection process 
or contract execution for undue advantage is improper. 



54 Section VI. Bank Policy - Corrupt and Fraudulent Practices 

corrupt, fraudulent, collusive, coercive, or obstructive practices in competing for 
the contract in question; 

c) will declare misprocurement and cancel the portion of the Project Financing 
allocated to a contract if it determines at any time that representatives of the 
Beneficiary or of a recipient of any part of the proceeds of the Project Financing 
engaged in corrupt, fraudulent, collusive, coercive, or obstructive practices during 
the procurement or the implementation of the contract in question, without the 
Beneficiary having taken timely and appropriate action satisfactory to IsDB to 
address such practices when they occur, including by failing to inform IsDB in a 
timely manner at the time they knew of the practices; 

d) will sanction a Firm or individual, at any time, in accordance with the prevailing 
IsDB sanctions procedures1 4, including by publicly declaring such Firm or 
individual ineligible, either indefinitely or for a stated period of time:  

i. to be awarded a IsDB-financed contract; and 

ii. to be a nominated sub-contractor, consultant, sub-consultant, Contractor or 
Supplier of an otherwise eligible Firm being awarded a IsDB-financed 
contract; and 

e) will require that a clause be included in Bidding Documents and in contracts 
financed by IsDB, requiring Bidders, including their agents (whether declared or 
not), sub-contractors, sub-consultants, service providers or Suppliers, to permit 
IsDB to inspect all accounts, records and other documents relating to the 
submission of Bids and contract performance, and to have them audited by auditors 
appointed by IsDB. 

 

1.40 With the specific agreement of IsDB, a Beneficiary may introduce into Bid forms for contracts 
financed by IsDB an undertaking by the Bidder to observe, in competing for and  executing 
a contract, the country’s laws against Fraud and Corruption (including bribery), as listed in 
the Bidding Documents1 5.IsDB will accept the introduction of such an undertaking at the 
request of the Beneficiary country, provided the arrangements governing such an 
undertaking are satisfactory to IsDB. 

 

                                                 
1 4 A Firm or individual may be declared ineligible to be awarded a IsDB-financed contract upon: (i) completion of the 
IsDB’s sanctions proceedings as per its sanctions procedures, including, inter alia, cross-debarment as agreed with 
other International Financial Institutions, including Multilateral Development Banks; and (ii) as a result of temporary 
suspension or early temporary suspension in connection with an ongoing sanctions proceeding. 
1 5 As an example, such an undertaking might read as follows: “We undertake that, in competing for (and, if the award  
is made to us, in executing) the above contract, we will strictly observe the laws against Fraud and Corruption in  force 
in the country of the [Purchaser] [Employer], as such laws have been listed by the [Purchaser] [Employer] in  the 
Bidding Documents for this contract.” 



 55 

 

PART 2 – Works Requirements 

 





 57 

 

Section VII. Scope of Works 

Contents 

 
1. Description of the Works...................................................................................................... 59  
2. Design, Construction and O&M Period.............................................................................. 64 
3. Site and Other Data ....................................................................................................... 65 
4. Environmental, Social, Health and Safety (ESHS) Requirement..................................... 66 

 
 

 





Section VII. Scope of Works 59 

1. Description of the Works 

a. The Global Project Area 

The Al-Ghadir Drainage area (Figure 1), which is to be served by the Al-Ghadir WWTP, includes 
parts of Beirut (Southern) and the Cazas (i.e. Districts) of Baabda, Aley and Chouf. There are 47 
Municipalities within the drainage area. 

The total surface area is approximately 175 km2 (17,500 ha). The coastline of the drainage area is 
approximately 24 km long, and extends a maximum distance of approximately 12 km to the east. 

The Al-Ghadir Drainage area is 
subdivided into different zones from 
north to south according to the 
administration limits of each 
Municipality.  

The 44 Municipalities (Zone I to 
Zone 44) all fall within the Al-Ghadir 
WWTP drainage basin. However, 
those that are situated along the 
eastern border of the basin have part 
of their wastewaters flowing towards 
the Al-Ghadir WWTP and the 
remaining part flowing eastward 
towards existing water bodies. 

The exception is Baabda settlement, 
which has the remaining part of its 
wastewater flowing northward 
towards the Borj Hammoud WWTP. 
The northern zone (Zone I) that 
belongs to Beirut Municipality 
(Beirut Area), has its wastewater 
flowing towards the Al-Ghadir 
WWTP while the wastewater of the 
remaining part of Beirut (eastern side 
of Beirut and Metropolitan area) flow 
towards the Borj Hammoud WWTP. 

Figure 1: Al-Ghadir WWTP Drainage Area 

  



60 Section VII. Scope of Works 

There is currently an existing preliminary WWTP and sea outfall at Al-Ghadir wastewater 
treatment plant (GWWTP) site, put into service in 1997.  In order to cater for planned increase 
flows due to network construction as well as to increase stringent requirement for sea discharge, 
CDR has planned for an upgrade and capacity extension of the said GWWTP in 2 phases:  

o First phase consisting of capacity extension from 140,000 m3/d up to 282,000 m3/d (design 
year 2050) and upgrade of treatment level from preliminary to primary in addition to sludge 
treatment, power generation and odor control, 

o Second phase consisting of the treatment level upgrade from primary to secondary.  

The existing plant occupies 
approximately 21,500 m2, with 
public land (31,300 m2). This area 
is not sufficient for the construction 
of the complete plant components. 
A newly reclaimed area on the 
opposite side (near landfill area) of 
approximately 130,000 m2 shall be 
used (Figure 2) (About 120,000 m2 
constructable due to set back 
limitations from Airport facilities)  

For this, the Government of 
Lebanon has received financing for 
the first phase from Islamic 
Development Bank (IsDB) and 
will be calling for internal bid from 
reputable Contractors to submit 
their offer for the Expansion and 
Upgrade of Al-Ghadir Wastewater 
Treatment Plant Project – Phase I 
through Design, Build and Operate 
(DBO) contract type. 

Figure 2: Construction Phases for Al-Ghadir WWTP 
  



Section VII. Scope of Works 61 

b. Project Components 

The existing Al-Ghadir plant consists of preliminary treatment works which include the 
following units: 

o Inlet works of the incoming wastewater from the sewage networks and the tanker trucks 
o Lifting station (Archimedean Screw Pumps) 
o Automatic Coarse Screens with screenings compactors 
o Grit and scum removal with grit classifiers 
o Pumping station for the sea outfall equipped with three pumps: one in operation and two on 

standby to accommodate low flow conditions. It also includes space for a fourth pump to be 
added in the future to handle increased flow. 

o Main sea outfall for discharging preliminarily treated wastewater into the sea, (DN 1,200mm 
extending 2,500 meters into the sea). 

o Emergency sea outfall, for the discharge of untreated wastewater (DN 1500mm extending 
500 m into the sea); and 

o Bypass/Overflow Facilities. 
o Transformers/Generators 
o Guard house, laboratory. 

In order to comply with the future flows and discharge requirements, set by Lebanese legislation 
and EU standards, the treatment scheme of this project will include the following steps: 

 Phase 1 
 Preliminary Treatment Unit, to include: 

 Refurbishment, capacity extension and upgrade of Initial Screw Pumps Lifting 
Station, including inlet works; 

 Refurbishment, capacity extension and upgrade of Screening system to include 
additional fine screens, grit classifiers and their ancillaries; 

 Refurbishment, capacity extension and upgrade of Aerated De-gritting 
Chambers and their ancillaries, including ne blowers room building. 

 New Primary Treatment Unit (lamella settling tanks); 
 Primary Sludge Treatment Facilities, including: 

 Gravity Thickeners, for primary sludge (PS); 
 Sludge Screening, for primary sludge; 
 Buffering-Mixing tanks, for PS and SAS; 
 Anaerobic Digestion Treatment, for mixed sludge; 
 Mechanical Dewatering of digested sludge; 
 Storage of dewatered sludge. 

 Biogas Utilization Unit, including: 
 Biogas Collection and Storage; 
 Combined Heat - Power (CHP) Engines, for power production; 
 Emergency Flaring Station. 

 Odor control 
 SCADA 
 Electrical System and PLC 
 Any ancillary units to make the works complete (Administration, workshop, storage, 

guard house, accommodation, etc.), in the existing and new WWTP sites. 



62 Section VII. Scope of Works 

 Rehabilitation of existing WWTP structures and landscaping, including demolishing 
works. 

 New access road connecting the existing and new WWTP sites including highway 
bridge crossing and landscaping for the new WWTP site, limited to Phase 1 works. 
Geotechnical investigations 

 Soil Treatment including deep dynamic compaction (About 20,400m2) 
 

 Phase 2 
 Secondary Treatment Unit, including: 

 Anoxic tanks and their ancillaries; 
 Aeration tanks and their ancillaries; 
 Secondary Settling Tanks and their ancillaries; 
 Chlorination/de-chlorination tanks and their ancillaries. 

 Secondary Sludge Treatment consisting of: 
 Mechanical Thickening, for surplus activated sludge (SAS); 
 Buffering-Mixing tanks, for PS and SAS (extension of phase 1); 
 Anaerobic Digestion Treatment, for mixed sludge (extension of phase 1); 
 Mechanical Dewatering of digested sludge (extension of phase 1); 
 Storage of dewatered sludge (extension of phase 1) 

 Biogas Utilization Unit, including: 
 Biogas Collection and Storage (extension of phase 1); 
 Combined Heat - Power (CHP) Engines, for power production (extension of 

phase 1); 
 Emergency Flaring Station (extension of phase 1). 

 Odor control 
 SCADA (extension of phase 1) 
 Electrical system and PLC (extension of phase 1) 
 Geotechnical investigations (extension of phase 1) 
 Soil Treatment including deep dynamic compaction (extension of phase 1) 
 Landscaping for the new WWTP site (extension of phase 1). 

This prequalification document covers the design of both  Phase 1 and Phase 2 and the construction 
of only Phase 1 of the Expansion and Upgrade of Al-Ghadir WWTP that is located near Beirut 
Airport and will be designed to receive and treat the wastewater influent generated from the 
catchment as described above. 

The contract will be based on FIDIC’s Gold Book Conditions of Contract for Design, Build and 
Operate Projects (1st Ed, 2008). The award will be pursuant to an International Competitive 
Bidding (ICB), which will be done in two stages: 

1. The prequalification stage: CDR will select the contractors who will be allowed to 
participate in the bidding phase for the design and construction works along with 2 years 
of operation and maintenance.  

2. The tendering stage: The participation in the bidding will be restricted to the contractors 
that were prequalified in stage 1. 
 



Section VII. Scope of Works 63 

c. Plants Capacity, Treatment Process and Efficiency  

The WWTP will use the Conventional Activated Sludge Process with sludge treatment and 
anaerobic digestion and power generation. In addition to the process equipment mentioned earlier, 
the following service buildings shall be included as a minimum: 

o Influent lifting station building extension 
o Treated Sewage Effluent pumping building refurbishment 
o Intermediate pumping station (the transfer primary effluent to the biological treatment) 
o RAS/SAS pumping stations 
o Air blowers building 
o Influent/effluent distribution chambers, Flow Measurement systems 
o Sludge Dewatering building   
o Sludge Stocking silos 
o Services Building: administration, workshop, guard house, accommodation, chlorination, etc. 
o Standby Power Generation Facilities, Transformer Room (medium/low voltage), connection 

to the Public Power Grid 
o Supervisory Control and Data Acquisition (SCADA) system  
o Landscaping, access roads inside and outside the site, mainly access road between the existing 

plant location and secondary treatment site 

The WWTP treating capacity and capability are presented hereafter: 
 

Parameter Al-Ghadir WWTP 
Population served by the WWTP 
(Horizon year 2050) 

1,913,680 (Equivalent Population) 

Average Dry Daily Flow 282,528 m3/day 
Peak Hourly Dry Flow 16,308 m3/h  

Biochemical Oxygen Demand 
BOD5(Influent) 

360 mg/L 

Chemical Oxygen Demand COD (Influent) 700 mg/L 

Total Suspended Solids TSS (Influent) 450 mg/L 
Total Kjeldhal Nitrogen 72 mg/L 

 
 
The treated effluent should meet, among others, the following minimum requirements: 
 

Parameter 
Maximum Allowed 

Concentration Values in 
treated effluent 

Minimum Treatment 
Yields 

BOD5 25 mg/l 93% 

COD 125 mg/l 82% 
TSS 30 mg/l 93% 
TN 30 mg/L 59% 

Note: The related collectors/networks, pumping stations (outside the WWTP) are not part of this 
contract. 



64 Section VII. Scope of Works 

 

2. Design, Construction and O&M Period 

o Design and construction: Thirty-Six (36) months from the commencement of services. 
o Defects Liability period: Twelve (12) months from the date of successful testing and 

commissioning and handing over 
o Operation and maintenance: Twenty-Four (24) months from the date of successful testing and 

commissioning and handing over. 
  



Section VII. Scope of Works 65 

3. Site and Other Data 

Al‐Ghadir preliminary wastewater treatment facility is located about 7 Km south of Beirut, at the 
direct proximity of the Beirut International Airport. The approximate stereographic coordinates at 
the center of the WWTP are X: ‐339421.906 and Y: ‐ 36805.945 (Figure 3).  
 

 

Figure 1: Aerial View of the Al-Ghadir Preliminary Treatment Facility and Project 
Location 

 

  



66 Section VII. Scope of Works 

The preliminary WWTP was considered suitably distant from residential areas at the time of 
construction. However, the proximity to the Airport has entailed certain limitations on extension 
due to limited land availability and to airport security issues. 